PENNSTATE HERSHEY

BN Cancer Institute
REVISED January 2013 HIGH DOSE CISPLATIN
(INPATIENT - JCO 16:1310-17;1998)

Date written To begin

N _ } 5 Protocol:
Patlent_ s: Height cm Weight kg BSA m , OYes #
Allergies: ONo OYes: O CapBSAat2m O No
Diagnosis Metastatic Site Source of Drug:

ORoutine supply

1. Laboratory Studies: ONone Needed OProtocol supply

OAdditional labs needed prior to first dose chemo: OOther
WBC Hb/Hct PIt Bun/Creat Date of Labs
2. Consent Obtained ?
O Yes

O Preprinted Consent
O See Dictated Note
O Note in Chart

O No Plan:

3. ACTIVATE ORDER SET: CHEMO HIGH DOSE CISPLATIN ADULT

4. Premedications:
Pre — cisplatin

Hydration: Normal Saline @ 500 ml/hr IV x 2 L.

Antiemetics:  Fosaprepitant 150 mg IV 30 min pre-Cisplatin
Ondansetron, 24 mg po 30 min pre-cisplatin, then Q24 hours.
Dexamethasone, 12 mg po 30 min pre-cisplatin, then 8 mg po g 24 hours.
Prochlorperazine, 10 mg po/lV Q4hrs prn breakthrough nausea/vomiting.
Mannitol, 12.5 gms VP at cisplatin start.

5. Chemotherapy (administer in the order written): Cycle #
Dose reduction: ONo 0O Yes: % of usual dose.
Cisplatin, 100 mg/m? = mg in 500 mI NS IV over 30 minutes.

6. Post Chemotherapy:
Hydration: Ds.NS with 20 meq KCI/L and 25 gms mannitol/L @ 250 ml/hr 1V x 1L, then %2NS
@ 125 ml/hr until d/c.
Pt must receive at least 2L of 1VF after cisplatin before discharge.

7. Subsequent Doses: Patient to be seen prior to each cycle by MD, orders will be written for each.

8. Antiemetics at D/C — after cisplatin, pt should receive ondansetron 8 mg BID for 3 days and dexamethasone 4 mg BID
for 3 days after cisplatin (see post-platinum antiemetic chart).

MR CHEMO ORDER

MD/Preparer’s Signature

Attending Physician Signature




